Medication Treatment for Adults with Generalized Anxiety Disorder

e Generalized Anxiety Disorder (GAD) frequently has a waxing and waning course, so medication treatment should continue for 6-
12 months after remission to reduce risk of relapse.’

e ltis useful to monitor for clinically meaning improvement of symptoms and function using the Hamilton Anxiety Scale (HAM-A),
the Generalized Anxiety Disorder-7 (GAD-7), or another validated grading scale routinely used in the provider’s practice.

e Atany point before or during treatment, immediate referral is needed for patients with severe anxiety and marked functional
impairment in conjunction with:
= Risk of self-harm or suicide, or
= Significant comorbidity, such as substance misuse, personality disorder or complex physical health problems, or
= Self-neglect.?

This guidance may be helpful to the primary care provider to complement their clinical judgement.

Primary Therapy

First-line Treatment

e The selective serotonin reuptake inhibitors (SSRI) escitalopram or sertraline, or alternatively the serotonin norepinephrine
reuptake inhibitors (SNRI) duloxetine or extended-release venlafaxine, are recommended as first-line primary treatment for
GAD regardless of baseline symptom severity based on high-quality evidence for efficacy (symptoms, remission), fewer drug
interactions relative to other SSRIs and SNRIs, and overall tolerability. 36

e SSRIs are generally better tolerated at higher doses than SNRIs. Consider the overall side-effect profile, drug interactions, and
patient preference before prescribing treatment.

Other Primary Treatment Options

Generally, non-SSRI/SNRI antidepressants lack evidence of effectiveness or may not be well tolerated.'3 However, a few may be

worth trying, especially if there are other indications for doing so:

e The tricyclic antidepressant imipramine is effective for treatment of GAD.'4 However, side effects and potential for toxicity limits
its use.

e Limited evidence suggests extended-release bupropion may be as effective as escitalopram.”

See Appendix for example treatment algorithm.

Adjunctive Therapy

Adjunctive treatment may be effective in adults with GAD who have had an inadequate response (e.g., < 50% improvement in HAM-
A) to multiple trials of antidepressants after adequate adherence, dosage and therapy duration (4-6 weeks) are confirmed.! However,
adjunctive therapy may add additional complexity:
e Ifimprovement occurs with adjunctive therapy, it may be unclear whether it is due to the second medication or the
combination of medications.
o Combination therapy also increases risk of adverse effects and drug interactions.

First-line Adjunct Treatment

e The anticonvulsant pregabalin is effective for treatment of GAD based on high-quality evidence.'348 Pregabalin is recommended
as a first-line adjunct with an SSRI or SNRI, but it can also be used as a primary treatment option for patients who cannot tolerate
antidepressants.2 However, not everyone will tolerate pregabalin well. It is also a controlled substance with potential for abuse.



Second-line Adjunct Treatment

e Buspirone may be effective for the treatment of GAD.15 However, there is low quality evidence for effectiveness versus first-line
antidepressants, and buspirone has a slow onset of therapeutic effect (4-6 weeks) and short half-life which requires frequent daily
dosing."

See Appendix for example treatment algorithm.

Other Adjunct Treatments
e Extended-release quetiapine, a second-generation antipsychotic, has moderate evidence for the management of GAD and may
be as effective as antidepressants.10-13 However, sedation, metabolic side effects and poor tolerability limits use.412.13 Quetiapine
ER should be reserved after other adjuncts have been tried, and a specialist should be consulted.
e Hydroxyzine may be as effective for the treatment of GAD, but sedation, anticholinergic effects, and limited clinical experience
are barriers to long-term use."'7
e Benzodiazepines like diazepam or lorazepam can provide immediate, short-term relief of somatic symptoms of GAD, but at
increased risk for adverse events.31415 This strategy can be especially useful in patients with severe symptoms of GAD during the
first weeks of antidepressant treatment.’
o Use with caution for longer than 2 weeks because regular use increases risk of abuse, misuse, addiction, physical
dependence and withdrawal reactions. 6
o Withdrawal from benzodiazepines after regular use is a complex process and highly variable between individuals.
Providers should consult MHCAG guidance for tapering off benzodiazepines.

Medication Dosing for GAD in Older adults and Pregnancy

o Use these medications with great caution in older adults, who are more susceptible to adverse effects of psychoactive
medications. Start at low doses and titrate slowly with dose adjustments no more than every 2 weeks. Drug-drug interactions are
also more common in older adults who may be on multiple medications which can interact with each other and increase risk for
intolerances and adverse effects.

e Many of these medications cross the placenta but there is little documented evidence of teratogenic effects. Until more
information is available, administer these medications during pregnancy only if the potential benefit to the mother justifies the
potential risk to the fetus.

e A pregnancy registry (National Pregnancy Registry for Antidepressants) is available for antidepressants; healthcare providers
can register patients by contacting 1-844-405-6185 or visiting online at https://womensmentalhealth.org/clinical-and-research-
programs/pregnancyregistry/antidepressants.

e A North American Antiepileptic Drug (NAAED) Pregnancy Registry has been established to monitor the effects of in utero
exposure to pregabalin, and patients are encouraged to enroll themselves by calling 1-888-233-2334. Patients may also obtain
information on the NAAED website: www.aedpregnancyregistry.org/

e Use benzodiazepines during pregnancy only during serious or life-threatening emergencies where safer drugs cannot be used or
are ineffective.

Discontinuation of Treatment

e Continue treatment of GAD for at least 6-12 months. Do not discontinue more than one medication for GAD at a time, and only
after almost all symptoms are gone. Tapering off SSRIs, SNRIs, quetiapine can take 3 to 6 months or longer. Tapering off
benzodiazepines can take much longer and must be individualized.
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Appendix

GENERALIZED ANXIETY DISORDER TREATMENT ALGORITHM

Canzider 7-14 days of diozepam or

Has the pat’lent been lorozepam for extreme symptoms
previously treated for GAD A il
& with a SSRI or SNRI? 0 Initiate SSRI or SNRI A
) . . Psychotherapy is strongly advised, /
Wh‘f did the palEnt =¥ either alone or with medication [

discontinue treatment? ross to fallovr-up T NEW TRIAL (see Treatment of GAD with
STRR Psychotherapy)

*  Trial 55RI if treatment-naive or already
t"_Ed 5N R‘I1 i _ Titrate dose up every wesk
® Tr!al SNRI if already tried S5RI - Yot tolsraet ‘_’_5 2 weeks in older ad!ults]
*  Trial at least 3 S5RI/SNRIs
- May also try imipramine 10 mg,'d, titrating
to 100-300 mg/d A J
»  Go to GAD Treatment-resistant Titrate to
Starting dose (target dose): | Algorithm after 3 failed treatments Target Dose
* Escitalopram 5-10 mg/d (10-20 mg/d} | - Reconsider GAD diognosis or comorbid :
* Sertraline 25 mg/d (50-200 mg/d) diognosis if no response to tregtment
| * Duloxetine 30 mg/d (60-120 mg/d) |
{ * Wenlafaxine ER 37.5 mg/d (75-225 mg/d) | e o mm— n m—n — Follow-up in 4 weeks
e = I Continue for at least 6-12 months, and .
Do not increase dose more than: I discontinue only after almost all MO L
*  Escitalopram 10 mg/d weekly I . symptoms are gone I Is there a clinical IV
*  Sertraline 30 mg/d weekly ®  Note: Treotment discontinuetion following more = : H i
*  Duloxeting 30 mg/d weekly | I I than & months of contimuous use should be . meamngful improvement in
*  \enlafaxine ER 75 mg,/d weekly | gradual, with dosoge reduction over at least 3 to I.T SYm ptDms and function?
e I L] & mar?ths, while mﬂﬂfrﬂf‘fﬂgfﬂf withdrowal
= syndromes and return af GAD symptoms. .

e 2 o o e D E—— o —

GENERALIZED ANXIETY DISORDER TREATMENT-RESISTANT ALGORITHM

- - Add Pregabalin
Go 10 Has the patient tl’l(i.‘d 3 . to Primary SSRI/SNRI
GAD Treatment Algorithm » NO SSRIs or SNRIs as outlined in Y? Psychotherapy is strongly advised with
GAD Treatment Algorithm? treatment-resistant GAD

(see Treatment of GAD with Psychotherapy)

i I 1
Starting dose (target dose): | )
: Titrate dose up every week
+ Pregabalin 50 mg TID (150-600 mg/d) < el '; der’;’dum)
|+ Buspirone 5 mg BID-TID {20-60 mg/d) | Not toleratad =
* Quetiapine ER 50 mg Qday (50-200 mg/d) |
* Dizzepam 2-4 mg/d (consult specialist) Steps for adjunctive medications: v
| * Lorazepam 0.5-1 mg/d (consult specialist) | 1. Replace pregabalin for buspirone. Titrate to Target Dose
, | 2. Replace buspirone for quetiapine ER,
Do not increase dose more than: | diazepam or lorazepam. Refer patient |«
* Pregabalin 150 mg/d weekly [ to specialist. Follow up in 4 weeks
* Buspirone 5 mg/d every 3 days Note: understand how to talk to your patient
* Quetiapine ER 50 mg/d weekly I about deprescribing benzodiazepines. v
* Benzodiazepines: consult specialist l |S there a cIinicaIIy
I - meaningful improvement in
i R I — No .
) S 1 T R At i, e S symptoms and function?
I Continue adjunctive medication for at least 6-12 months, and do not discontinue more than one ‘
medication at a time, and only after almost all symptoms are gone le
* Note: Treatment discontinuation following more than 6 months of continuous use should be gradual while monitoring for I YES
withdrowal syndromes ond return of GAD symptoms. Topering Benzodiazepines should be slow and individualized. .




